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MEGAVIEW SCIENCE CO., LTD.
P.O. BOX 30-063, TAICHUNG 40799, TATWAN.

The following merchandise was submitted and identified by the client as:
Product Description * POLYESTER FABRIC, 50 DENIER.

Color * WHITE (BLEACHED).

Stvle/Item no - DC0901-W.

Sample submitted by * MEGAVIEW SCIENCE CO., LTD.
Received Date ©2009/09/23.

Testing Period *2009/09/23 TO 2009/10/16.

We have tested the submitted sample(s) as requested and the following results were obtained:
Test Required & Test Results :

Test Results :
For further details, please refer to the following page(s)

Mandy Liu / Tean) Leader
Signed for and on behalf of
SGS TAIWAN LTD
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Date 1 2009/10/16
Test Required & Test Results :
Tensile strength test
Test Method © ASTM D5035-95 Reapproved 2003
Test Equipment *  UNIVERSAL TESTING MACHINE
Test Condition © Speed * 300 mm/min and Temp.20+2°C
Light Condition : ASTM G154-CYCLEL 6-108 hours

8h UV at 60+3°C Black Panel Temperature;
4h Condensation at 50+3°C Black Panel Temperature

Test Result *  Before light test After light test
A direction average value ¢ 6.67 kgf/lem 2.99 kgf/em

B direction average value * 5.5 kgf/em 2.51 kgf/em
Color fastness fo light test

Test Method : ASTM G154-06 Cycle 6

Test Equipment : QUYV Tester-UVB313

Test Condition : 8h UV at 60+3°C Black Panel Temperature;

4h Condensation at 50+3°C Black Panel Temperature.
At 108 hours Grade 2-3

e

Test Result

Note 1: The test item was subcontracted to other SGS Laboratory.
Note 2: Color fastness-Key to Grade rating Grade 5 represents the best stain removal and
Grade 1 the poorest stain removal.
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